ahead RE Crawler C23

“Workhorse”
Assembly Manual

ahead R€ 1 0f 23



Required tools and hardware

Tools

- 1.5mm Hex Driver
2.0mm Hex Driver
2.5mm Hex Driver
Needle Nosed Pliers
Instant Glue

Hot Glue

Electronics
- bmm White LED x4
- 3mm Orange LED x8

Hardware

Hardware

M2*5 Socket head
M2*10 Socket head
M3*5 Socket head
M3*10 Socket head
M3*10 Countersunk
M3*15 Socket head
M3*30 Socket head
M3 Lock nut

15*2 or 20*2mm magnet with
countersunk hole

Quantity

Check

2 of 23



Before you begin

- Be sure to read through the manual and familiarise yourself
with the instructions

- Visualise a plan to assemble all the pieces

- Make sure you have all of the hardware and tools

- Be sure to have enough instant glue

- Dry fit all parts before painting and assembling

Tip: It will help to paint all of the parts before final assembly

ahead RC€ 30f23



Combining the split cab

ahead R€ 4 of 23



Assembling and mounting the fenders

Repeat on the I

) other side N

M3x10mm
x8

— )
0

M3x5mm | x8 Repeat on the

E other side

ahead R€ 5 of 23



M2x10mm x4




Interior dashboard and steering wheel mount

M2x5mm x2

ahead R€ 7 of 23



~_ A\

ahead R€ 8 of 23



ounting
ille assembly and m
Gri

iy \v/‘\'/‘ymn\'/‘)‘/l}'l‘}'lﬂ'll;\'/ﬂ\'/l\\'l
.y\e,[\e,.\v/.\.\/:\‘/.\‘/.\‘/.\‘/.\“/.\‘/;\‘/.\‘};\‘/:\‘,
..\.,n/.\w.\w.\w.\\m/.\\/.\\/.\\;.\\/.\\‘/.\\‘/.\
I‘\'/m-.v-‘-u‘-:-,;,-,u- NN T
«,.\v/,\\/.\v/.\\/.\\/.\\/.\\}.\\}.\\}\\‘"\'ﬁ\"’i“’*
LR
3%&&@@@@@@”&%&%
N (Y]]

Y,
WAARKR

My a—

vy N
Q\"/ﬁ\‘)ll\‘}:\‘),l\i}"“‘/‘b/‘

W ;\/g\!a\‘e\‘/.\‘).\‘),\, )
Y 4

4
M2x10mm Xx

9 of 23



M3x5mm x6

Repeat on the L - N
other side E (55 °

a
W

00O

provided magnet mount
plate to the cab’s slot,
instead of the cab joiner
tabs shown.

ahead R€ 10 of 23



Mounting accessories

ahead R€ 11 of 23



1"
-
—

/W

g < @[ ' M lKR(e eat on the%
) other side /
(&
(=
(=
(B

Repeat on the
TS other side

ahead R€ 12 of 23



ahead R€ 13 of 23



Mounting and assembly the doors

= 1 Repeat on the

other side
0 | . -
o |
[lUse the alternate
T version if using
/N |ldoor hinges
e
/ R
Repeat on
other side
Use the alternate

version if using
door hinges

ahead R€ 14 of 23



Repeat on the
% other side

\

——

ahead R€ 15 of 23



Installing the lights

‘ ," Repeat on the
> other side
N

5mm White

LED

ahead R€ 16 of 23



e

A

NSNS

~

{ ] N ) \ ’ \\

ST ATSTAT

DOSONNNNNNNNI

A NN
\V\\Z/ N0 A A 3 )

AR ARAR KNS

N

KK <<

(F— TR AN \Y 'X\? }\'.\'
M\\,,V&/,\/,\//\/A// TN, //// x) ‘
VAP R AR AR R AR
, NN

R \\\7"\%\ \‘7\'%\\7’6\\‘\/’%\'96 \\ / "

W) V) Y 0
’/;A\\/:A\\%X\’/"\@A\‘/AA ?@/I'\\\//'\\/’O\\%\\m

|,v e VS

T
R KRRk
A
7

17 of 23



M3x10mm
unt

x4

ersunk



Cab is complete!

To add windows, open the .dxf files and printin 1:1 scale

Trace and cut out the windows on a clear polycarbonate sheet

cRe

ahead R€ 19 of 23




Bumper assembly

3x10mm

Countersun ,

[T |

To custom
bumper mount

M3x10mm x3

3mm 5mm
Orange White
LED LED

Repeat on the
other side

ahead RC€ 20 of 23



ahead R€ 21 of 23



Bumper is complete!

ahead R€ 22 of 23



TS NN TS TR
RO AR OGRS A,
WV ICRNIN B NN

SRR

SRw

AT\

Body is now fully complete. Thank you for selecting ahead RC
products.

If you have any questions or need help with the assembly,
please do not hesitate to contact us at:
aheadrc@gmail.com

or visit us at:

www.aheadrc.com

Best of luck with your build!

23 of 23



mailto:aheadrc@gmail.com
http://www.aheadrc.com
mailto:aheadrc@gmail.com
http://www.aheadrc.com

